K9_95071_14_0-A-001 18.24

12.6
1275
12.3-
| Y >
AW
122 125 452844 \ N 15
| . \
18 253 e I
124 18.25.8 18.25.4 ' 18.10) | \| 18.9

18.25.5 18256

18258
| 18252!::., r@‘,
‘ ' Of_@p ~
18257

_‘5

18.25- / 18 259 | 48.25.11 18.41 18.15 18.24
18.25.6
18.25.7 -9 .
. e 13 24—@ é IW
18.25.10 /~—— 18.25.1 T 5
— < 4

Section: GO - BODYWORK - CAB

R6.150
Ref: G0.05.17 (1)

OPENABLE REAR DOOR

Fig. P/n QTY Name

18.25.8 0.009.0689.0 2 hook

18.25.9 2.1430.007.7 2 circlip 6, d128
18.25.10 2.1630.210.9 2 pin 3 x 20
18.25.11 2.1650.309.0 2 pin 4 x 20
18.26 2.0114.213.2 2 screw m 8 x 35
18.27 04415239 2 shock absorber
18.41 2.1040.105.7 2 nutm 8

18.43 2.1499.197.0 4 gasket 16x44x3
18.47 01136363 6 washer 8.4
18.48 04413804 1 plug 14x25x12
24 04431844 2 hook

2/2



17.22

17.20 1718 |

17.25-

17.25.8|17,25.3

17.25.5 172|56
| 17252%

17.25.11

17.25.8 17.25.4

o~ Jm 0417.25.11 1748 93
17.25.7~, P ®@
I IREE
&% | 17.25.9 17.25.6 17.41 )
) 24
17.43—
:\ 17.25.7 @/\
17.25.10 T4 : 3
——s S0

Section: GO - BODYWORK - CAB

R6.150

Ref: G0.05.18 (1)

REAR HATCH WITH WIPER

Fig. P/n QTY Name

Notes:

[R6.150]

3 04418838 2 ball joint

5 2.1310.007.2 2 flat washer 13 x 24
9 04413811 6 screwm 6 p.1.0x 16
17.1 04429137 1 glass

17.2 04429423 4 washer

17.3 04411248/10 1 hinge sx/Ih/li

17.4 04411247/10 1 hinge dx/rh/re

17.5 04413797 2 pin

17.6 2.1430.007.2 2 circlip 6

17.7 04438410 2 screw m 8 x 25
17.8 2.1310.004.2 3 flat washer 8.4x17
17.9 2.1530.078.0 4 oil seal 29.74x3.53
17.10 04413793 7 cap

17.11 2.0112.217.2 2 screw m 8 p.1.25 x 45
17.12 04399070 2 ball joint

17.13 2.1120.105.2 5 self-locking nut m 8§ p.1.25
17.14 0.010.7738.0/10 2 support

17.15 04412814 4 washer

17.18 01167414 1 rubber bushing
17.20 04419141 4.27 gasket

17.21 01388794 0.08 parting 9x4,5
17.22 01016121 2 adhesive

17.24 01166059 6 oil seal 40x3

17.25 0.009.0711.4/30 1 handle

17.25.1 0.009.0710.3/10 1 grip

17.25.2 0.009.0712.0/10 1 handle

17.25.3 0.009.0713.0 1 support dx/rh/re
17.25.4 0.009.0705.0 1 support sx/lh/1i
17.25.5 2.1669.041.2/10 1 pin 8 x 174 x 164
17.25.6 2.1699.240.2 2 pin 8 x 35

17.25.7 2.4049.170.2 2 spring

17.25.8 0.009.0689.0 2 hook

17.25.9 2.1430.007.7 2 circlip 6, d128
17.25.10 2.1630.210.9 2 pin 3 x 20

17.25.11 2.1650.309.0 2 pin 4 x 20

17.26 01112356 2 screw m 8 x 40
17.41 2.1040.105.7 2 nutm 8

17.43 04415239 2 shock absorber
17.44 2.1499.197.0 4 gasket 16x44x3
17.46 04415548 2 washer 12
17.47 01136363 6 washer 8.4



17.2 17.9 17.5— _173 17.4

17.8 o | 178
\\ 00 '
o,

1710 17.44

17.20 17.18

17.25

17.25.11

17.25.8|17,25.3
17.25.5 172|56 17.25.8 17.25.4
| 17. 252&n @4.

\Q‘h' °-=~ 17.25.11

Section: GO - BODYWORK - CAB

R6.150

Ref: G0.05.18 (1)

REAR HATCH WITH WIPER
Fig. P/n QTY Name
24 04431844 2 hook

2/2



12.4

K9_95071_15_0-C-001

Section: GO - BODYWORK - CAB

R6.150
Ref: G0.05.19 (1)

REAR HATCH WITH WIPER

Fig. P/n QTY Name

Notes:

[R6.150]

9 04413811 6 screwm 6 p.1.0x 16
12.1 04423612/10 1 fin

12.2 01396762 0.5 profile

12.3 0.013.0848.4 1 chassis frame
12.4 04419385/20 1 guard

12.5 01395781 0.5 gasket

12.6 01172850 2 rivet

12.7 04419297/10 1 clip

12.8 04423613 2 rivet

13 04419380.4 1 hinge

1/1



KS_95071_18_0-A-001

Section: GO - BODYWORK - CAB
LOWER REAR WINDOW GLASS

R6.150

Ref: G0.05.20 (1)

Fig. P/n QTY Name
Notes:

[R6.150]

1 0.010.5210.0/20 1 glass

1/1



17.29

17.49 17.31

17.28 17.39

17.36 —

m—17.38

K9_95071_15_0-B-001

Section: GO - BODYWORK - CAB

R6.150

Ref: G0.05.21 (1)

SCREEN WIPER REAR

Fig. P/n QTY Name

Notes:

[R6.150]

17.10 04413793 7 cap

17.13 2.1120.105.2 5 self-locking nut m 8 p.1.25
17.24 01166059 6 oil seal 40x3
17.27.1 04413192 1 wiper motor
17.27.2 04413193 1 arm

17.27.4 04413208 2 bushing

17.27.5 04414586 4 spacer

17.27.6 04413207 1 nut

17.27.7 04413210 1 cap

17.28 04412044 1 cover

17.29 2.0330.406.2 2 screwm 6 p.1.0x 16
17.30 04413223 2 washer

17.31 04413809 1 screw

17.32 04413808 1 washer 6.5x20x5
17.33 0.9231.556.4 1 sprayer nozzle
17.35 04423678 1 flexible hose
17.36 04422321 1 wiper blade
17.37 04413183 1 sprayer nozzle
17.38 04413184 1 brace

17.39 04414610 1 gasket

17.40 01396853 1 flexible hose
17.48 04411716 2 washer

17.49 01166042 2 ring

21 04414105 1 motor pump

1/1



40

a —F

17—
17.2

| 24

@ |
L]
—Zg
™~
21

&

23

| K9_D3771_30_0-A-001

Section: GO - BODYWORK - CAB

R6.150
Ref: G0.05.22 (1)

SCREEN WASH RESERVOIR

Fig. P/n QTY Name

Notes:

[R6.150]

17 04414585.4 1 tank

17.2 04414770 1 plug

18 04413240 1 tank support

20 04414105 1 motor pump

21 04414582 2 cap

22 01167308 1 plug 7.2x5.2x9

23 01396853 4 flexible hose

24 0.9231.556.4 1 sprayer nozzle

25 2.1310.002.2 5 flat washer 6.4x12.5
26 2.0114.007.2 5 screw m 6 p.1 x 20
27 2.1011.103.2 3 nutm 6 p.1

34 01144691 3 screw m 8 x 12

35 2.1011.105.2 2 nutm 8 p.1.25

40 0.010.9972.0/10 1 bracket

41 04426353 2 rivet

42 04413182 1 vent L

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-150-tractor-parts-catalogue-manual-instant-download/



